

CERTIFICATE OF TEST

MTC-24.189E

Date certificate: 06/11/2024

Test sample: MS TWIN PLUS 1500

Owner of certificate: **SARSTEDT AG & Co**
Sarstedtstraße
51588 Nümbrecht
Germany



Executed Tests: Conformity test of sharp containers, according to DIN EN ISO 23907-1:2019

Container Stability
Strength of the handles
Perforation Resistance
Resistance to damage and leaks caused by fall
Resistance to damage and leaks after toppling

Test results: The test results show that the tested items are in conformity with the requirements set out in DIN ISO 23907-1:2019.

The complete description of the presented samples, the results and findings of the tests are given in **report MTC-24.189E of 06/11/2024** which is inextricable to this certificate.

The test results relate only to the tested items as received.



Dr. Ann Delmotte
General Manager

